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Allergy/Anaphylaxis #1

E

A

P

EMT
1. Manage air way as appropr iate, see Blue 3 
2. If  shock present, r efer  to Medical Shock protocol, Gold 14
3. If  anaphylaxis identi f ied, assist administr ation of patient?s ow n EPINEPHr ine 

auto-injector , administer  an adult or  pediatr ic (as applicable) auto-injector , OR 
provide EPINEPHr ine through the Maine EMS Check and Inject program in the 
anterolateral thigh:

         a. Adult: EPINEPHr ine 0.3 mg IM [0.3 mL of 1mg/mL] in anterolateral
              thigh, or

    b. Pediatr ic dose of EPINEPHr ine which is as fol lows: less than 25 kg, 
              0.15 mg IM  [0.15mL of 1mg/mL], greater  than 25 kg, 0.3 mg IM  
              [0.3 mL of 1mg/mL] in anterolateral thigh

c. May repeat IM  EPINEPHr ine doses ever y 5-15 min and noti fy OLMC 
of incoming cr i tical patient.

4. Request ALS, i f  avai lable
5. Consider  local measures to prevent absorption of al lergen

ADVANCED EMT
6. I f  anaphylaxis identi f ied:

a. Adult: EPINEPHr ine 0.3 mg IM [0.3 mL of 1mg/mL] in anterolateral
        thigh, or

b. Pediatr ic dose of EPINEPHr ine which is as fol lows: less than 25 kg, 
        0.15 mg IM  [0.15mL of 1mg/mL], greater  than 25 kg, 0.3 mg IM  
        [0.3 mL of 1mg/mL] IM  in anterolateral thigh

c. May repeat IM  EPINEPHr ine doses ever y 5-15 minutes. I f  patient r equir es 
r epeated EPINEPHr ine, r equest ALS.

7. IV en route
8. Cardiac monitor
9. I f  shock present, per form f luid bolus
10. I f  wheezing persists 5-15 minutes after  f i r st dose of EPINEPHr ine consider  

Albuterol.
11. For  patients w ith minor  symptoms only or  r esolution of symptoms w ith a single 

dose of EPINEPHr ine, the AEMT, in consultation w ith OLMC, may consider  
canceling ALS.

PARAMEDIC
12. Consider  glucagon 1 mg IV q 5 minutes for  patients taking beta-blockers and not    

  r esponsive to EPINEPHr ine
13. Diphenhydramine (Benadr yl)

a. Adult: 25-50 mg IV/IO/IM
b. Pediatr ic: 1-2 mg/kg IV/IO/IM (max single dose of 50 mg)

14.  Consider  one of the fol low ing; may repeat x 1 
a.  Albuterol 2.5 mg by nebulization;

-OR- 
b.  1 mL of 1mg/mL EPINEPHr ine nebulized w ith 2 mL of NS

-OR- 
c.  0.5 mL of 2.25% racemic EPINEPHr ine solution nebulized w ith 2.5 mL NS

Cont inued
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Allergy/Anaphylaxis #2

15. Contact OLMC for  r epeat IM  EPINEPHr ine ever y 5 minutes and/or  
 EPINEPHr ine IV i n fusion  for  shock or  cardiovascular  compromise, which 
may typical ly be dosed the fol low ing way: 

Pr epar at i on - Add 1mL (1mg) EPINEPHr ine 1mg/mL to 250 mL bag NS. This 
r esults in a 1 mg/250 mL = 4 mcg/mL mix.

Dose - Star t at 0.05 mcg/kg/min. Ti tr ate by 0.05 mcg/kg/min ever y 5 min. 
Ti tr ate to desir ed desir ed effect which may include resolution of r espir ator y 
symptoms, SPB of > 90 mmHg and/or  MAP > 65 mmHg. 

Usual  dose is 0.05-0.5 mcg/kg/min. Absolute maximum dose is 0.5 mcg/kg/min
This m ust  be per for m ed w i th  OLMC and adm in i ster ed v ia a Maine EMS  
appr oved m edicat i on pum p . 

PEARLS for  Al l er gy/Anaphylax i s

Chi ldren w ith a know n, r ecent exposure to common tr iggers of al lergic r eactions 
(peanuts, medications, bee stings) should be considered at r isk for  having an 
al lergic r eaction or  anaphylaxis. 

Chi ldren w ith asthma should be considered high r isk for  a severe r eaction. 

Anaphylaxis in chi ldren should be tr eated for  those exhibi ting hypotension after  
exposure to a know n al lergen, r espir ator y compromise w ith acute onset of skin or  
mucosal involvement, or  two or  more of the fol low ing after  exposure to a l ikely al lergen: 
gastrointestinal symptoms, skin/mucosal involvement, r espir ator y compromise, or  
hypotension. 

Sever i ty should be di f ferentiated between anaphylaxis and non-anaphylaxis (ie: Al lergic 
r eaction only). Only patients w ith anaphylaxis (as defined in Gold 3) should r eceive 
EPINEPHr ine. Evidence suggests that the incidence of anaphylaxis is under  r ecognized. 
Please consider  the defini tions of anaphylaxis (on the fol low ing page) and tr eat al l  cases 
of anaphylaxis w ith EPINEPHr ine. 

Evidence does not suppor t the routine use of cardiac monitor ing for  patients who 
receive one dose of EPINEPHr ine. 

P
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Allergy/Anaphylaxis #3

PEARLS for  Al l er gy/Anaphylax i s: 

1. Anaphylaxis is highly l ikely when any ONE of the fol low ing 3 cr i ter ia is fulf i l led: 

Acute onset of an i l lness (minutes to several hours) w ith involvement of the skin, mucosal 
tissue, or  both (eg, general ized hives, prur i tus or  f lushing, swollen l ips-tongue-uvula) AND 
at least ONE of the fol low ing:
 a. Respir ator y compromise (eg, dyspnea, wheezing- bronchospasm, str idor , r educed Peak 

Expir ator y Flow  (PEF), hypoxia)
 b. Reduced BP or  associated symptoms of end-organ dysfunction (eg, hypotonia [col lapse], 

syncope, incontinence) 
OR

TWO or  more of the fol low ing that occur  r apidly after  exposure to a l ikely al lergen for  that 
patient (minutes to several hours):
 a. Involvement of the skin-mucosal tissue (eg, general ized hives, i tch- f lush, swollen l ips, 

tongue-uvula)
 b. Respir ator y compromise (eg, dyspnea, wheeze-bronchospasm, str idor , r educed peak 

expir ator y f low , hypoxia)
 c. Reduced BP or  associated symptoms (eg, hypotonia [col lapse], syncope, incontinence)
 d. Persistent gastrointestinal symptoms (eg, crampy abdominal pain, vomiting) (several 

hours)
 

OR

Reduced BP after  exposure to know n al lergen for  that patient (minutes to several hours)
a. In fants and ch i l dr en : low  systol ic BP (age speci f ic) or  greater  than 30% decrease 

in systol ic BP
b. Adul t s: systol ic BP of less than 90 mmHg or  greater  than 30% decrease from that 

per son?s baseline 

2. In ever y case when anaphylaxis is identi f ied, EPINEPHr ine should be provided. The best 
route of administr ation is via the IM  route in the anterolateral thigh 

3. Patients may requir e r epeated doses EPINEPHr ine. These repeated doses are also 
provided via the IM  route 

4. DO NOT adm in i ster  IM EPINEPHRr ine concent r at i on (1m g/1m L) v ia the IV r oute. 
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Allergy/Anaphylaxis #4

IV EPINEPHr ine infusion dr ip, administered via a Maine EMS approved medication 
pump, should be star ted for  patients unresponsive to IM  EPINEPHr ine administr ation 
in ei ther  of the fol low ing settings: 

- Cardiovascular  col lapse (hypotension w ith altered mental status, pal lor , diaphoresis, 
or  delayed capi l lar y r ef i l l ) 

OR 

- Hypotension that is unresponsive to a total of 60 mL/kg (3 x 20 mL/kg boluses) 
isotonic f luid boluses and repeat doses of IM  EPINEPHr ine

Evidence does not suppor t the prophylactic use of EPINEPHr ine in the asymptomatic 
patient after  exposure to a know n al lergen. 

Chi ldren exper iencing cutaneous signs of an al lergic r eaction w ith no systemic 
symptoms should be evaluated by a medical cl inician. 

Chi ldren exper iencing anaphylaxis in the prehospital setting who receive 
EPINEPHr ine r equir e EMS tr anspor t. 
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Altered Level of Consciousness

E

A P

Assess for  t r aum a, dr ugs, diabetes, br eath odor , needle t r acks, m edical  aler t  
tags, suspected sei zur e. Refer  to appr opr iate pr otocol  for  speci f i c suspected 
condi t i ons. 

Consider  SCENE SAFETY as ther e m ay be an envi r onm ental  or  tox i cologi c 
cause, especial l y i f  m or e than one pat i ent  has decr eased level  of  
consciousness. 

EMT 
1.  Immobi l ize spine i f  indicated
2.  Manage air way as appropr iate, see Blue 3 
3.  Request ALS, i f  avai lable
4.  I f  shock present, r efer  to Medical Shock protocol, Gold 14 
5.  Per form f inger  stick to measure blood glucose, i f  so tr ained. I f  blood glucose is
     less than 60 mg/dL, r efer  to Diabetic/Hypoglycemic Emergencies protocol, Gold 6 
6.  I f  r espir ations less than 12 per  minute AND narcotic overdose suspected, r efer  to
     Poisoning/Overdose protocol, Yel low  1

                      * * *Never  adm in i ster  naloxone to a neonate***  

ADVANCED EMT/PARAMEDIC
7. IV en route
8. Cardiac monitor  

Differential Diagnosis of Coma 

A Alcohol (and other drugs), Acidosis 
(hyperglycemic coma/DKA)

E Electrolyte abnormality, Endocrine problem, 
Epilepsy

I Insulin (diabetes/hypoglycemic shock)

O Oxygen (hypoxia), Overdose (or poisoning)

U Uremia (renal failure/insufficiency)

T Trauma, Temperature (hypothermia, heat stroke) 

I Infection (meningitis, encephalitis, sepsis)

P Psychogenic

S Stroke, Space occupying lesions, Seizure, Shock
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Diabetic/Hypoglycemic Emergencies #1

E

P

A

EMT
1. Manage air way as appropr iate, see Blue 3
2. Request ALS, i f  avai lable
3. I f  t r ained, per form f inger  stick to measure blood glucose

a. If  blood glucose is less than 60 mg/dL, and patient is conscious and able to 
swallow , give glucose oral ly

4. I f  not  t r ained  to per form and patient is a know n diabetic, has a know n low  blood
    sugar , or  has an altered mental status, and i f  the patient is conscious and able to
    swallow , give glucose oral ly

Glucose paste i s to be adm in i ster ed as soon as possible i f  t he pat i ent  i s 
conscious and able to swal l ow  and pr esent ing w i th  the signs/sym ptom s of  a 
diabet i c em er gency

ADVANCED EMT
5. IV en route
6. If  blood glucose is less than 60 mg/dL 

a. If  patient is conscious and able to swallow , give glucose or al l y, other w ise
b. Administer  dextrose 25 gm IV (50 mL of 50% solution or  250 mL of D10W 

solution) 
c. I f  under  40 kg give D10W as per  the fol low ing: 

      d. I f  IV unavai lable, DO NOT PLACE IO
           i . Administer  glucagon at the fol low ing doses: 

1) Adult and Pediatr ic patients 20 kg or  greater : Glucagon 1 mg IM .
2) Pediatr ic patients less than 20 kg: Glucagon 0.5 mg IM

7. I f  blood glucose greater  than 300 mg/dL, give NS f luid bolus
8. Repeat glucose measurement in 5 minutes
9. Cardiac monitor

PARAMEDIC

10. Contact OLMC for  OPTION of r epeating dextrose, r epeating glucagon, or  
placing an IO. I f  IO placed, administer  dextrose 25 gm (250 mL of 

           D10W ) via IO

 Weight (Kg/Lbs) Volume to be infused

10/22 50 mL

20/44 100 mL

30/66 150 mL

40/88 200 mL
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Pear l s for  Diabetes/Hypoglycem ic Em er gencies 

- The defini tion of hypoglycemia has been changed from 80 mg/dL to 60 mg/dL
based upon cur rent l i terature which suggests most patients w i l l  exper ience 
adrenergic symptoms under  60 mg/dL and CNS symptoms under  50 mg/dL. I f  a 
patient's f inger  stick glucose measurement is above 60 mg/dL and hypoglycemia 
r emains a concern, contact OLMC for  tr eatment options.

- Goal of f luid bolus in hyperglycemia is to tr eat hypotension/signs of 
hypoper fusion as well  as decrease blood glucose to less than 300 mg/dL.

- Hypoglycemic patients on sulfonylurea class medications (gl ipizide
(Glucotrol), glybur ide (Diabeta), etc.) may have refr actor y hypoglycemia and
all  r equir e tr anspor t, glucose monitor ing and hospital evaluation.

Diabetic/Hypoglycemic Emergencies #2
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Seizure #1

PEARLS for  Seizur es: Most seizures are self-l imited. Unless a speci f ic
under lying condition exists (i .e. diabetes w ith hypoglycemia), tr eatment of a
seizure or  multiple seizures w ith a total duration of less than 5 minutes should
focus on patient protection and oxygenation.

E

P

A

EMT
1. Manage air way as appropr iate, see Blue 3
2. Spinal immobi l ization as indicated. Refer  to Spine Assessment protocol, Gr een 6
3. Left lateral r ecumbent posi tion and protect patient from injur y
4. Request ALS, i f  avai lable
5. Per form f inger  stick to measure blood glucose, i f  so tr ained. I f  blood glucose is
     less than 60 mg/dL, r efer  to Diabetic/Hypoglycemic Emergencies protocol, Gold 6

ADVANCED EMT
6. Cardiac monitor
7. IV en route
8. I f  shock present, r efer  to Medical Shock protocol, Gold 14

PARAMEDIC
9. I f  the patient has a single seizure lasting greater  than 5 minutes OR recur rent 

seizure activi ty w ithout r ecover y/r eturn to baseline between seizures, administer  
IM midazolam i f  no IV is established. I f  an IV is established, administer  
midazolam via the IV route
a. Intr amuscular  dosing ? 

i . Adul t  - midazolam 10 mg IM
i i . Pediat r i c - midazolam 0.2 mg/kg IM to MAX dose of 10 mg

b. Intr avenous/Intr aosseous dosing  
i . Adul t  - midazolam 5 mg IV/IO
i i . Pediat r i c - midazolam 0.1 mg/kg IV to a MAX dose of 5 mg

 c. I f  Seizures continue, r epeat midazolam at above doses IV/IO/IM  q 5 min           
unti l  r esolution of seizure, for  a total of:  Adul t : 20 mg IM  total, 15 mg IV total; 
Pediat r i c 0.6 mg/kg IM  w i th MAX cumulative dose of 20 mg, 0.3 mg/kg IV w i th 
MAX cumulative dose of 15 mg
i. Contact the hospital i f  addi tional midazolam is necessar y

i i . Monitor  oxygenation and venti lation w ith O2 saturation and end-tidal 
capnography, especial ly i f  providing r epeated doses of midazolam

ii i . Manage the patient?s air way as necessar y, see Blue 3

PEARLS for  Per si stent  Seizur es: Patients r equir ing more than one dose of 
midazolam are potential ly ver y i l l  and possibly in status epi lepticus. Ear ly hospital 
noti f ication al lows the hospital to prepare additional medications to care for  the 
patient.
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Seizure #2

10. For  patients visibly pregnant or  less than 2 weeks postpar tum
a. Magnesium sulfate 4 gm IV/IO over  10 minutes

i . I f  IV/IO not avai lable, magnesium sulfate 8 gm IM  (4 gm in each buttock)

11. Contact OLMC for  the fol low ing OPTIONS:
a. I f  unable to stop seizure activi ty, or  i f  therapy beyond these protocols are 

necessar y

P

 PEARLS for  Seizur es:
- Fir st dose of midazolam should be given IM unless an IV has alr eady been 

established; do not delay tr eatment to star t an IV.
- References for  dosing of medications in seizures are in par t from the ar ticle: 

*Si lberglei t, et al. ?Intr amuscular  ver sus Intr avenous Therapy for  Status 
Epi lepticus? , New  England Journal of Medicine, Feb 16, 2012, Vol. 366, No. 7.

- Contact OLMC for  any patient r equir ing 3 or  more doses of midazolam 
independent of the route provided.

- For  patients w ith Vagus Ner ve Stimulator  who are having r epeated/continuous
seizure activi ty, consider  activation of the Vagus Ner ve Stimulator , i f  not
alr eady attempted, by holding the patients hand-held magnet over  the Vagus
Ner ve Stimulator.
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Stroke #1
Stroke should be suspected i f  any of the fol low ing have appeared in the last few  hours or  
days: weakness on one side of face, weakness in one arm or  leg, abnormal speech (slur r ed, 
incoherent, absent).
Refer  to the nex t  page for  ear ly hospi tal  not i f i cat i on pr ocess for  pat i ents who
ar e potent i al  st r oke pat i ents.
See Altered Level of Consciousness protocol, Gold 5, i f  war ranted.
See Diabetic/Hypoglycemic Emergencies protocol, Gold 6, i f  war ranted.

Nor ther n New England St r oke Scr eening Tool  
Time Last Know n Well: (if patient awoke with symptoms, last time known to be at baseline)                                               

Witness Name and Best Contact Number : 

Pr ehospi tal  St r oke Scale Exam inat ion                                                      Please note:     Normal       Abnormal 

Facial  Dr oop:  Have the patient smile and show teeth.                                                                                                                           
Normal: Both sides of the face move equally well .                                                                                                             
Abnormal: One side of the face does not move as well  as the other.    

Ar m  Dr i f t :  Have the patient close their eyes and hold arms extended.                                                                                                                           
Normal: Both arms move the same, or  both arms don't move at al l .                                                                                                             
Abnormal: One arm doesn't move, or  one arm dr i f ts dow n compared to the other.    

Speech :  Ask the patient to repeat a phrase such as " You can't teach an old dog new tricks".                                                                                                                           
Normal: Patient says the words w ithout slur r ing.                                                                                                             
Abnormal: Patient slur s words, says the w rong word, or  is unable to speak.    

Blood Glucose: 

YES      NO                                      St r oke Aler t  Cr i ter i a - Please check  Yes or  No:                                                                                     

Time from onset of symptoms is know n to be less than 24 hours? 

Blood glucose is or  has been cor rected to greater  than 60 mg/dL? 

Any abnormal f inding on Prehospital Stroke Scale examination? 

Defici t unl ikely due to head tr auma or  other  identi f iable cause? 

Stroke Aler t Cr i ter ia - i f  YES to al l  cr i ter ia, contact r eceiving hospital and repor t a CODE STROKE. 

I f  Pat i ent  Scr eens Posi t ive for  Stoke Based on Facial  Dr oop, Ar m  Dr i f t  or  Speech Abnor m al i t i es, 

Pr oceed to Nex t  Page for  Lar ge Vessel  Occlusion Scr eening

Normal Abnormal

Normal Abnormal

Normal Abnormal

Nor thern NE Protocol Group has taken extr eme caution to ensure al l  information is accurate and in accordance w ith professional standards in 
effect at the time of publication. These protocols, pol icies, or  procedures MAY NOT BE altered or  modif ied.
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Stroke #2 - Large Vessel Occlusion Screening

All patients who screen posi tive for  stroke by presence of facial droop, speech 
abnormali ties, or  dr i f t/weakness of the upper  extr emity should be screened for  Large 
Vessel Occlusive stroke. These speci f ic types of strokes may benefi t from therapies in 
addition to IV tPA.  Screening should be per formed by al l  scopes of practice by using the 
Field Assessment Stroke Tr iage for  Emergency Destination (FAST-ED) Screening Tool. 

Dest inat i on Suppor t  Guidance for  Possible LVO St r oke Pat ients:  

0 1 2 Score

F
 

Facial palsy 
Ask the patient to smile

Normal or mild facial 
asymmetry

Obvious droop of one side of the 
mouth N/A

A

Arm weakness
Extend the weak arm with palm facing down to 
90 ?(if sitting) or 45 ?(if supine) and ask them to 
hold it there for 10 seconds

No drift down x 10 
seconds Drifts, but not all the way down Drifts all the way down or no 

movement at all

S

Speech changes
Note spontaneous speech; ask the patient to 
name 3 common items; ask them to show you 2 
fingers without demonstrating this visually to the 
patient

Normal speech

Impaired but comprehensible 
speech, and/or unable to name 

any of the items, and/or unable to 
follow the command

Incomprehensible speech 
and/or complete lack of 
understanding or mute

T
Time Last Known Well (LKW)*
 N/A N/A N/A Time LKW:

_________

E
Eye deviation
Observe the patients horizontal eye movements

Normal eye 
movements

Eyes tend to only move to one 
side

Eyes both forced over to one 
side

D

Denial/Neglect
Touch the patient on both arms at the same time 
and ask if they feel both sides; Show the patient 
their hand on the side where there are 
symptoms of weakness and ask them ?Whose 
hand is this??

Able to sense touch on 
both sides at the same 

time and recognizes 
the weak hand as their 

own

Unable to feel one side of the 
touch but can recognize their 

weak hand as their own

Unable to feel one side of 
touch and does not recognize 
their weak hand as their own 

TOTAL
SCORE

*Time is documented for decision making purposes and is not scored.
A score of greater than or equal to 4 has a sensitivity of 0.61 and a specificity of 0.89 for LVO (PPV 0.72)

Identification of Possible LVO Establish tPA Eligibility
Establish Distance from 
Endovascular Capable 

Hospital
Destination 

 Prehospital 
Stroke Scale +

FAST-ED

Positive LVO 
Screen

Negative LVO 
Screen

FAST-ED greater  
than or  equal to 4

FAST-ED less than 4

3 tPA ? 
&  LKW

3tPA? (+) 
OR LKW 
greater  

than 3 hr s

3tPA? (-) 
AND LKW 
less than 3 

hr s

tPA inel igible

tPA el igible

Endovascular  
Center 

Nearest 
Hospital 

(including 
Endovascular  
Center  i f  this 
is the closest 

hospital) 

Time 
added to 
TOTAL 

tr anspor t 
time

Less than 
30 

minutes

More than 
30 

minutes

3tPA ?'s refers to the tPA checklist screening questions on Gold 13. If ALL are answered negative and time 
criteria are met, the patient is considered tPA eligible. If ANY are answered positive, the patient is tPA ineligible. 
LKW refers to the time the patient was Last Known Well and without the presenting stroke symptoms
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Stroke #3

PA

EMT
1. Manage air way as appropr iate, see Blue 3
2. Maintain O2 saturation between 94 - 99%
3. Elevate head of str etcher  to 30 degrees (unless patient r equir es spinal motion 

r estr iction) 
4. Request ALS, i f  avai lable. Do not delay tr anspor t for  ALS inter cept. When 

operationally and medical ly feasible, l imit scene time to 10 minutes or  less.  
5. Per form f inger  stick to measure blood glucose, i f  so tr ained. I f  blood glucose is
     less than 60 mg/dL, r efer  to Diabetic/Hypoglycemic Emergencies protocol, Gold 6 
6. As ear ly as possible, aler t the r eceiving hospital of a "Code Stroke"

a. Relay the fol low ing information:
i .      Patient age and gender  
i i .      Identi fy the patient as a potential stroke patient
i i i .     The patient's neurologic defici ts and the f indings of the Cincinnati  

Prehospital Stoke Scale and FAST-ED Scale
iv.      The "Time Last Know n Well"
v.      The patient's mental status
vi .      The patient's vi tal signs and f inger  stick blood glucose results
vi i .    ETA

7. Transpor t to the most appropr iate faci l i ty based on regional r esources
8. If  avai lable and so tr ained, per form 12-lead ECG en route. 
ADVANCED EMT/PARAMEDIC
8.    Cardiac monitor
9.    IV en route 
10.  Per form 12-lead ECG en route 

 PEARLS for  St r oke:
- Consider  tr anspor ting a wi tness, fam i ly m em ber  or  car egiver  w ith the patient to ver i fy the 

time of stroke symptoms onset. I f  the w itness can not come w ith you, obtain the w itness' best 
phone number  and relay to r eceiving hospital staff . 

- Tim e Last  Known Wel l  is the last time the patient was noted to be neurological ly normal. I f  
the patient was sleeping and wakes up w ith symptoms, time last know n well  is the last time 
the patient was seen to be normal. Check i f  the patient had gotten up and been at baseline 
dur ing the night. 

- Suspect  st r oke in patients w ith any of the fol low ing new  symptoms or  complaints: acute 
visual disturbance, altered mental state, di f f iculty w ith balance or  coordination, di f f iculty w ith 
speech or  understanding, severe headache, weakness or  numbness on one side. Stroke should 
be suspected whenever  a person has a sudden change in neurological function. More common 
symptoms of stroke are weakness or  loss of sensation of the face, a l imb or  a side of the face or  
body, abnormal speech production (slur r ed or  inappropr iate use of words) or  comprehension, 
dizziness/ver tigo, uncoordinated movements of a l imb, gai t disturbance, loss of vision in one 
eye or  one side of vision and/or  sudden onset severe headache for  no obvious r eason.

- Consider  st r oke m im ics including: migraine, hypoglycemia, seizures, intoxication, sepsis. 
- The management of an LVO stroke is a COMBINATION of r apid provision of tPA AND 

endovascular  therapies when a patient screens posi tive for  an LVO stroke that is amenable for  
therapy. At present, BOTH therapies should be per formed in as r apid as possible manner , 
highl ighting the role of ALL hospitals in the care of stroke patients. 

This protocol was developed in col laboration w ith the Nor thern New  England Protocol Group. 
Northern NE Protocol Group has taken extreme caution to ensure all information is accurate and in accordance with professional standards in effect at the 

time of publication. These protocols, policies, or procedures MAY NOT BE altered or modified.

E
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Acute Stroke #4
Stroke Checklist

 PEARLS for  Ant i coagulants:
Patients may recognize their  anticoagulants as "blood thinners". Inquir e about tr adi tional 
anticoagulants including war far in (Coumadin or  Jantoven) and Hepar in (IV/IM - including 
Lovenox) as well  as other  oral anticoagulants, including dabigatr an (Pradaxa), 
r ivaroxaban (Xarelto), apixaban (Eliquis), betr ixaban (Bevyxxa) or  edoxaban (Savaysa). 
Please note, medication manufacturer s are producing new  anticoagulants fr equently. 
Please note al l  medications the patient identi f ies as an anticoagulant and pass on to 
r eceiving hospital staff . 

Time of symptom onset/Time Last Know n Well: ___________

Yes No
Has the pat i ent  had any r ecent  t r aum a, sur ger ies or  pr ocedur es 

i n  the l ast  3 m onths?
I f  Yes, what was the procedure and when did i t occur? Including: 
1) Severe head tr auma w ithin the past 3 months
2) Intr acranial or  spinal surger y w ithin the past 3 months
3) Major  non-cranial surger y or  tr auma w ithin 14 days w ith 

uncontrol lable bleeding (e.g. internal organs) 

Has the pat i ent  had any bleeding pr oblem s in  the past?
I f  Yes, what was the bleeding problem and when did i t occur? 
Including:
1) Histor y of spontaneous (non-tr aumatic) intr acranial hemor rhage
2) GI malignancy or  GI bleed w ithin in the past 21 days

  
I s the pat i ent  tak ing any ant i coagulants, i ncluding or al  or  
i n jectable m edicat i ons?
I f  Yes, clar i fy what the medication is and when i t was last 

administered. See below  l ists of common anticoagulants

This l ist r epresents a simpli f ied approach to contraindications to tPA and should be inquir ed 
of al l  patients w ith suspected stroke. These are impor tant to hospital cl inicians determining 
el igibi l i ty for  tPA AND when determining entr y destination for  possible LVO Strokes 
(r efer red to in the algor i thm as 3tPA ?'s) 

Please present these f indings to the Emergency Medicine Staff  at the r eceiving hospital. The 
patient's Last Know n Well and the answers to these three questions identi fy the vast 
major i ty of ABSOLUTE contraindications for  tPA. However , a posi tive answer  to these 
questions does not absolutely r ule out the abi l i ty to provide tPA. 

Northern NE Protocol Group has taken extreme caution to ensure all information is accurate and in accordance with professional standards in effect at the time of publication. These 
protocols, policies, or procedures MAY NOT BE altered or modified.
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See Cardiogenic Shock, Red 22 i f  appropr iate
See Hemor rhagic Shock, Gr een 16 i f  appropr iate
See Allergy and Anaphylaxis, Gold 1 i f  appropr iate
See Air way Algor i thm, Blue 3 i f  appropr iate

E

EMT
1. Attempt to identi fy cause 

a.  Hemor rhagic Shock, see Gr een 16
b.  Cardiogenic Shock, see Red 22
c.  Anaphylactic Shock, see Gold 1 

2. Manage air way as appropr iate, see Blue 3
3. Request ALS, i f  avai lable, and noti fy r eceiving hospital that the 

patient is a "Code Sepsis." When avai lable, ALS is valuable in these 
patients and al lows for  ini tiation of essential therapies, including r esusci tation. 

4. Per form f inger  stick to measure blood glucose, i f  so tr ained
a. If  blood glucose less than 60 mg/dL, r efer  to Diabetic/Hypoglycemic 

Emergencies protocol, Gold 6 
5.  Transpor t

ADVANCED EMT
6.  For  Severe Sepsis

a. Assess for  acute pulmonar y edema. If  present, r efer  to Cardiogenic Shock 
     protocol, Red 22 
b. Administer  up to 30 mL/kg f luid bolus. 

c. For  patients w ith evidence of f luid over load or  at r isk for  f luid over load, 
consider  consultation w ith OLMC for  di f ferent r esusci tation volume goals. 

d.  Monitor  closely dur ing r esusci tation. Goals of r esusci tation in shock and 
sepsis are to tr eat hypotension and/or  signs of hypoper fusion

Medical Shock #1

IDENTIFICATION OF POSSIBLE SEPSIS
- Suspected infection? AND:
- Evidence of sepsis cr i ter ia? Includes two or  m or e of the fol low ing: 

- Temperature less than 96.8 degrees F or  greater  than 101 degrees F 
- Hear t r ate greater  than 90 bpm
- Respir ator y r ate greater  than 20 bpm 
- Systol ic blood pressure less than 90 mmHg or  Mean Ar ter ial Pressure (MAP) less 

than 65 mmHg
- New  onset altered mental status OR increasing mental status change w ith 

previous altered mental status
- Pedi: Mottl ing, Cap ref i l l  less than 1 sec (f lash) OR greater  than 3 seconds (delayed)

A

Northern NE Protocol Group has taken extreme caution to ensure all information is accurate and in accordance with professional standards in effect at the time of publication. These 
protocols, policies, or procedures MAY NOT BE altered or modified.

PEARLS for  Sepsis: Patients at r isk for  f luid over load include, but are not l imited 
to, patients over  65 years of age, patients w ith a histor y of hear t fai lure, patients on 
dialysis for  r enal fai lure. Such patients may benefi t from smaller  volumes of 
r esusci tation and ear l ier  ini tiation of pressors.
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Medical Shock #2

PARAMEDIC

7. For  medical or  presumed septic shock
a. I f  no r esponse to ini tial tr eatment: ini tiate NOREPInephr ine IV i n fusion . 

NOREPInephr ine infusions must be administered via a Maine EMS approved 
medication pump.
i . Pr epar at i on  ? mix NOREPInephr ine 8 mg in 250 mL NS [32 mcg/mL]
i i . Dosing - Star ting dose of NOREPInephr ine is 0.03 mcg/kg/min. Ti tr ate by 

0.03 mcg/kg/min ever y 3-5 minutes. Usual dose is   
0.03-0.25 mcg/kg/min. Usual MAX dose is 0.6 mcg/kg/min. Absolute 
MAX dose is 3 mcg/kg/min.

i i i . Ti t r ate to maintain SBP greater  than 90 mmHg and/or  MAP > 65 mmHg

8. Additionally, i f  the patient is found to have Adrenal Insuff iciency (via medic aler t 
bracelet, patient r ecords, or  fami ly/staff  r epor ts), administer  dexamethasone 
as fol lows:
a. Adul t s ? dexamethasone 10 mg IV/IO/IM x 1 dose
b. Pediat r i cs - 0.6 mg/kg w ith MAX single dose of 10 mg IV/IO/IM x 1 dose
c. May provide patient?s ow n dose of hydrocor tisone (Solu-cor tef ) at the

      patient?s physician's prescr ibed dose i f  patient's medications are
          avai lable

P

 PEARLS for  Sepsis:
- Sepsis is a systemic inf lammator y r esponse due to infection, often r esulting in 

signi f icant morbidi ty and mor tal i ty. 
- Septic shock has a 50% mor tal i ty r ate and must be tr eated aggressively. 
- Treatment consisting of IV f luid administr ation and ear ly antibiotic administr ation 

r educes mor tal i ty in septic patients. 
- Please aler t the r eceiving hospital w i th patients identi f ied as septic. 
- Cur rent evidence suggests there may be a benefi t from use of Lactated Ringers in 

cr i tical ly i l l  patients w ith shock. Consider  using Lactated Ringers preferential ly i f  
avai lable.  

- When ini tiating NOREPInephr ine, make sure that the IV f lushes easi ly and that there 
is NO extr avasation. Whenever  possible, use proximal IV access. 

- Patients suffer ing from sepsis or  septic shock are ver y i l l  patients and the care of these 
patients may be nuanced. Please consider  the value of On Line Medical Control 
discussion for  any questions or  concerns r egarding the management of these patients. 

This protocol was developed in col laboration w ith the Nor thern New  England Protocol 
Group. 

Northern NE Protocol Group has taken extreme caution to ensure all information is accurate and in accordance with professional standards in effect at the 
time of publication. These protocols, policies, or procedures MAY NOT BE altered or modified.
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Medical Shock #3

P

Pediatr ic shock is well  established before the appearance of classic signs and 
symptoms. The ear l iest signs and symptoms of pediatr ic shock include delayed 
capi l lar y r ef i l l , alterations in mental status, r ising pulse, and increasing r espir ator y 
r ate. By the time blood pressure drops, cir culator y col lapse is near. Consider  sepsis 
in cer tain high-r isk cl inical settings. 

High-r isk features for  invasive infection include malignancy, bone mar row  or  sol id 
organ tr ansplant, asplenia, presence of indwell ing central l ine/catheter , or  other  
si tuation w ith immune deficiency, compromise or  suppression.

Please see below  for  pediatr ic speci f ic f indings & vi tal signs. 

IDENTIFICATION OF POSSIBLE SEPSIS
- Suspected Infection - YES
- Temperature greater  than 101o F or  less than 96.8o F 

(greater  than 38.3o C or  less than 36o C)
- Hear t r ate or  r espir ator y r ate greater  than normal  

l imit for  age (NOTE: hear t r ate may not be elevated in  
a septic hypothermic patient) AND at least one of the 
fol low ing indications of altered organ function:

- Altered mental status
- Capi l lar y r ef i l l  t ime less than 1 second (f lash) or  

greater  than 3 seconds 
- Mottled cool extr emities 

Note: Consider  ear ly contact w i th OLMC for  suspected 
pediatr ic sepsis patients 

Upper Limit of Pediatric HR & RR

Age Heart Rate Resp Rate

0 day-<1 mo > 205 > 60

1mo - <3 mo > 205 > 60 

3 mo - <1 y > 190 > 60

1y - <2 y > 190 > 40

2y - <4y > 140 > 40

4y - <6y > 140 > 34

6y - <10y > 140 > 30

10y - <13y > 100 > 30

13 y or older > 100 > 24

*Amer ical College of Pediatr ids "An Emergency 
Depar tment Septic Shock Protocol and Care 
Guideline for  Chi ldren Ini tiated at Tr iage" 

P
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P

Medical Shock #4

PEARLS for  Medical  Shock  

Many pediatr ic patients w ith shock have associated hypoglycemia. Mor tal i ty is 
increased i f  this is not addressed. Also, the presenting symptoms of shock and 
those of hypoglycemia can be ver y simi lar. 

In chi ldren under  the age 6, prompt IO placement after  one fai led IV attempt 
should be considered, since timely, successful IV placement in this age group is 
show n to be di f f icult. 

Patients in shock r equir e fr equent r eassessment. The fol low ing physiologic 
parameter s are appropr iate endpoints for  therapy: normalization of hear t r ate, 
capi l lar y r ef i l l , mental status, r esolution of existing hypotension and, i f  avai lable, 
presence of ur ine output. 

P
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 Abdominal Pain

E

A

P

Many diseases cause abdominal pain. Whi le i t is almost impossible to diagnose the 
cause of abdominal pain in the EMS environment, i t is impor tant to be prepared for  
the patient to suddenly become ver y i l l . I f  the patient is in shock, r efer  to the medical 
shock protocol.

EMT
1. Manage air way as appropr iate, see Blue 3
2. If  evidence of shock, r efer  to the Medical Shock protocol, Gold 14
3. If  avai lable and so tr ained, per form 12-lead ECG in patients w ith pr ior  histor y of           
cardiac disease or  r isk factor s for  cardiac disease

ADVANCED EMT
4. Establish IV
5. If  so tr ained, per form 12-lead ECG, under  the fol low ing cir cumstances:

1) The patient has a histor y of cardiac disease or  r isk factor s for  cardiac disease, 
or

2) Based on the cl inician?s discretion

PARAMEDIC
6. Per form pain-rating score on 1-10 scale
7. For  non-tr aumatic abdominal pain in a stable patient w i th a normal level of 

consciousness:
a. Consider  fentanyl 1 mcg/kg IV/IN for  a MAX dose of 100 mcg

i. I f  r epeated doses necessar y, contact OLMC

b. For  nausea or  vomiting, r efer  to Nausea and Vomiting protocol, Gold 19  
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Obstetr ic Emergencies

E

A P

Most pregnancies progress w ith no complications. In cases of pregnancy w ith ei ther  
vaginal bleeding or  abdominal/pelvic pain, consider  the fol low ing possibi l i t ies: 

1. Abruptio placenta: placenta prematurely separates from the uterus causing 
intr auter ine bleeding 

2. Placenta previa: placenta covers par t or  al l  of the cer vical opening
3. Ectopic pregnancy (r uptured)
4. Spontaneous abor tion (miscar r iage)
5. Pre-Eclampsia/Eclampsia (can occur  for  up to 6 weeks post par tum)
6. Postpar tum Hemor rhage 

EMT
1. Manage air way as appropr iate, see Blue 3
2. Monitor  vi tals. I f  evidence of shock r efer  to the Hemor rhagic Shock protocol, 

Gr een 16. Contact ALS, i f  avai lable
a. Patients in thir d tr imester  of pregnancy w ith evidence of shock should be 

tr anspor ted on the side (ei ther  left or  r ight), or  w i th uterus manually displaced 
to the left or  r ight

3. I f  the patient is pregnant w ith abdominal/pelvic pain, bleeding or  concern for  any 
of the above conditions, and the patient condition permits, tr anspor t to the 
nearest hospital w i th OB capabi l i t ies i f  total tr anspor t time is less than 45 
minutes, other w ise go to the closest ED. 

4. For  tr auma related to pregnancy, fol low  Trauma Tr iage, Gr een 3
5. Noti fy Hospital of incoming patient 

6. Contact OLMC for  decision suppor t i f  questions r egarding patient tr anspor t 
destination. 

ADVANCED EMT/PARAMEDIC
7. Establish IV. I f  evidence of shock, r esusci tate w ith f luid boluses
8. I f  histor y of syncope/l ightheadedness, per form 12 lead ECG

PARAMEDIC
9. For  patients suffer ing post par tum hemor rhage and demonstrating evidence of 

shock, r efer  to the Hemor rhagic shock protocol and consider  TXA.
a. NOTE - TXA is contraindicated in patients greater  than 24 wks pregnant (or  

pregnant w ith fundus above umbi l icus) suffer ing hemor rhagic shock due to 
tr auma (see Gr een 17)

Pear l s for  Obstet r i c Em er gencies 
Even minor  tr auma beyond the second tr imester  can lead to signi f icant consequences for  the 
pregnancy. In some cases, these patients r equir e fetal monitor ing and therefore should be 
tr anspor ted.

Syncope can be a presenting symptom of hemor rhage from ectopic pregnancy or  causes of 
vaginal bleeding.

Do not place hand/f ingers into vagina of bleeding patient except in cases of prolapsed cord or  
breech bir th that is not progressing

Please note, on scene Obstetr ic cl inicians may provide TXA. Please ensure TXA has not been 
previously provided before proceeding w ith TXA.  

P
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Nausea and Vomiting

E

A P

Nausea and vomiting are symptoms of some other  i l lness. Therefore, this is a 
supplemental protocol to be used in addition to other  r elevant protocols

EMT
1. Manage air way as appropr iate, see Blue 3
2. Transpor t in posi tion of comfor t, unless contraindicated
3. I f  avai lable and so tr ained, per form 12-lead ECG i f  the patient has a histor y of 

cardiac disease, r isk factor s for  cardiac disease, or  based on the EMS cl inician's 
discretion. 

ADVANCED EMT/PARAMEDIC
3. Per form 12-lead ECG under  the fol low ing cir cumstances:

a. The patient has a histor y of cardiac disease or  r isk factor s for  cardiac disease, 
b. Or , based on the cl inician?s discretion

4. Consider  Ondansetron: (Remember : do not administer  i f  patient has histor y of 
long QT syndrome)

a. Adul t s: administer  ondansetron 4 mg ODT tablet PO, or  ondansetron 4 mg IV 
     i .   May repeat once after  15 minutes as needed.

b. Pediat r i c patients:
i . I f  greater  than 4 years old, use the adult oral and IV dose as above
i i . I f  less than 4 years old, give 0.1 mg/kg IV/IM  up to adult dose

5. Consider  IV access i f  active vomiting or  for  management of under lying cause 
6. Consider  f luid bolus i f  actively vomiting

7. Contact OLMC for  dosage question, abnormal vi tal signs, or  coincident 
 drug use (including alcohol) by patient.

 PEARLS for  Managem ent  of  Nausea and Vom i t i ng:
A small per centage of patients r eceiving ondansetron exper ience adverse cardiac 
r eactions including QT prolongation. For  this r eason, patients should be questioned about 
preexisting QT prolongation, which is a contraindication to r eceiving ondansetron. In 
these conditions, patients SHOULD NOT receive ondansetron.  There are also many 
medications which may cause a prolonged QT inter val and ondansetron should be 
w ithheld in these cases.  For  more information on drugs that can cause QT prolongation, 
consider  r eading: https://www.uspharmacist.com/article/drug-induced-qt-prolongation

https://www.uspharmacist.com/article/drug-induced-qt-prolongation

	2021 Maine EMS Protocols 63.pdf
	2021 Maine EMS Protocols 64.pdf
	2021 Maine EMS Protocols 65.pdf
	2021 Maine EMS Protocols 66.pdf
	2021 Maine EMS Protocols 67.pdf
	2021 Maine EMS Protocols 68.pdf
	2021 Maine EMS Protocols 69.pdf
	2021 Maine EMS Protocols 70.pdf
	2021 Maine EMS Protocols 71.pdf
	2021 Maine EMS Protocols 72.pdf
	2021 Maine EMS Protocols 73.pdf
	2021 Maine EMS Protocols 74.pdf
	2021 Maine EMS Protocols 75.pdf
	2021 Maine EMS Protocols 76.pdf
	2021 Maine EMS Protocols 77.pdf
	2021 Maine EMS Protocols 78.pdf
	2021 Maine EMS Protocols 79.pdf
	2021 Maine EMS Protocols 80.pdf
	2021 Maine EMS Protocols 81.pdf
	2021 Maine EMS Protocols 82.pdf



